1994:1

555d

Prod.nr: 954 06 80-01

= Engine: B&S 122802 Type: 3400 Trim: 02 SPARE PARTS
107 25 39-65

SN—
56—
*These Parts must be purchased through an authorized Briggs & Stratton Dealer. 55-&
Available Accessories not included with mower:
-- GCK5000 Grass Catcher
Ke Part . Ke: Part -
No!., No. Description No‘., No. Description
1 5321325-70 Control Bar 48 8736806-00 Locknut 3/8-16
2 5321297-14 Handle Grip 49 5320534-90 Locknut 1/4-20
3 5321414-32 Upper Handle 52 5321250-78 Washer
7 5321363-76 Handie Knob 53 5321322-31 Debris Shield
8 8736804-00 Locknut 1/4-20 54 5328509-98 Hex Head Thread Rolling Screw 3/8-16 x 1
9 5320664-26 Wire Ties 55 5328510-84 Hex Head Screw 3/8-24 x 1-3/8 Grade 8
11 5321320-01 Rope Guide 56 5328502-63 Helical Lock Washer 3/8
12 5320857-23 Washer 9/32 - 5/8 x 1/16 57 5328510-74 Hardened Washer
13 5327004-17 Throttle Control 58 5321347-68 22" Blade
14 5320860-55 Screw 59 5328515-14 Blade Adapter
15 5321254-25 Lower Handle 61 5321388-71 Front Baffle
16 5321319-59 Handle Bolt 5/16-18 x 1-3/4 -- 5321253-81 Rear Baffle (Not Shown)
17 5320517-93 Hairpin Cotter 63 5327006-96 Warning Decal
25 8120000-14 E-Ring 66 5320845-96 Engine Pulley
26 5320875-90 Hinge Rod 67 5320876-77 Hi-Pro Key #HP 505
27 5320875-89 Torsion Spring 70 | eeeeeeeeeeeenes Engine - Briggs & Stratton - Mudel No. 122802*
28 5320875-93 Housing Bracket Assembly 71 8170210-08 Hex Washer Head Screw #10-24 x .50
29 5327501-49 Discharge Guard 72 5321252-07 Skirt Bracket
30 5320774-00 Hubcap 73 5321287-97 Rear Skirt
33 5321114-33 Wheel & Tire Assembly 74 5321073-39 Warning Decal
34 5320849-21 Shouider Bolt 3/8-16 76 8736804-00 Keps Locknut 1/4-20
35 5320623-35 Belleville Washer 1/2 77 5321308-61 MZR Cable
A 36 5321251-72 Axle Arm Assembly 78 5328515-52 Pan Head Screw 10-16 x .63
37 5320878-77 Selector Knob 79 5321254-20 Muicher Plate
38 §321251-68 Selector Spring 80 5320521-60 Washer 17/32x 1 x 21 Ga.
40 5320849-20 Spacer 81 5320851-79 Retainer Clip
41 5321399-01 Wheel Adjusting Bracket 82 5320838-16 Screw *
43 5321404-66 Handle Bracket Assembly (Left) -- 5322131-46 Clamp*
44 5321404-65 Handle Bracket Assembly (Right) -- 5321413-35 Housing Decal(Mod. No.)
45 5327005-34 Lawn Mower Housing (Incl. Ref. #63, 74) -- 5321413-36 Housing Decal (Logo)
46 5320592-89 Washer -- 5327010-06 Owner's Manual, Euro.
47 5320551-87 Self Tapping Screw 5/16-18 x 3/4 - 5327010-07 Owner's Manual, Scand.




X
4%««&«& —

';?_/ l:‘aor.t Description ﬁ? Za: Description
1 | 5327006-15 | Dual Head Cable Control Assembly 21 8736804-00 | Locknut
2 | 5327500-29 | Pan Head Machine Screw 1/4-20 x 2-3/16 22 | 5321433-14 | Spring
3 | 5320691-80 | Locknut 23 | 5321420-88 | Gear Case Assembly
5 | 5320836-91 | V-Belt 24 | 5320656-92 | Woodruff Key #3
6 | 8170210-08 | Hex Washer Head Screw #10-24 x 1/2 25 | 5321370-90 | Spring
7 | 5320879-30 | Clip Guide (Housing) 27 | 5321314-82 | Drive Pulley
8 | 5320878-77 | Selector Knob 28 | 5321320-10 | Locknut
9 | 8747604-44 | Hex Head Boit 1/4-20x 2 32 | 5321370-88 | Drive Cover
10 | 5328510-32 | Wheel Adjuster Assembly (Left) 34 | 5320878-66 | Pan Head Tapping Screw #10-24 x 2-3/4
11 | 5328510-31 | Wheel Adjuster Assembly (Right) 36 | 5320521-60 | Washer 17/32 x 1 x 21 Ga.
12 | 5320764-01 | Dust Cover 37 | 5320851-79 | Retainer Clip
13 | 5320745-07 | Pinion
14 | 8120000-03 | E-Ring
15 | 5328509-86 | Wheel & Tire Assembly
19 | 5320774-00 | Hubcap
20 | 5320860-12 | Drive Shaft Cover




-
AT

5
(il

4

T .
N
17
aly
I:li).’ I:laor.t Description ';‘2 Fr"laor.t Description
1 | 8174904-16 | Tapping Screw 1/4-20 x 1-1/4 13 | 5320864-47 | Plug
2 | 5321402-69 | Engagement Bracket 14 | 5320836-59 | Helical Gear
3 | 5321370-53 | Shifter 15 | 5327504-36 | Clutch Jaw
4 | 5320570-72 | Seal 16 | 5327503-55 | Grease
5 | 5327027-10 | Grooved Pin 1/8 x 5/8 17 | 8120000-03 | E-Ring
6 | 5320483-73 | Gear Case Halves Kit (Includes Key 18 | 5328508-48 | Hi-Pro Key
Nos. 4, 5, and 7) 19 | 5321254-41 | Spring Bracket
7 | 5320778-81 Bearin% 20 | 5320656-92 | Woodruff Key #3
8 | 5321314-81 | Worm Shaft 21 | 5320836-80 | Worm Gear
9 | 5327504-36 | Drive Shaft
10 | 5320570-79 | Hardened Washer
11 5321314-84 | Clutch Yoke
12 | 5327003-43 | Bushing
NOTE: All component dimensions given in U.S. inches

1 inch = 25.4 mm

NOTE: To reseal housing halves use Locktite




	555D
	Full Diagram
	Deck Assembly
	Parts List

	Drive  Assembly
	Parts List

	Gear Assembly
	Parts List



